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This section contains policy related to billing for injection services, listed in alphabetical order by generic 
drug name or drug type.  For general billing policy information regarding injections services, refer to the 
Chemotherapy:  An Overview section in this manual.  Additional policy information for chemotherapy drug 
services can be found in the Chemotherapy:  Drugs E-O and Chemotherapy: P-Z sections in this manual. 
 
 

Eculizumab Eculizumab is a recombinant humanized monoclonal IgG2/4κ antibody 
produced by murine myeloma cell culture and purified by standard 
bioprocess technology. It is a monoclonal antibody that specifically 
binds to the complement protein C5 with high affinity, thereby 
inhibiting its cleavage to C5a and C5b and preventing the generation 
of the terminal complement complex C5b-9. Eculizumab inhibits 
terminal complement mediated intravascular hemolysis in paroxysmal 
nocturnal hemoglobinuria (PNH) patients and complement-mediated 
thrombotic microangiopathy in patients with atypical hemolytic uremic 
syndrome (aHUS). 

 
 
Indications Eculizumab is indicated for:  

 The treatment of adult patients with PNH to reduce hemolysis 

 The treatment of pediatric and adult patients with aHUS to 
inhibit complement-mediated thrombotic microangiopathy  

 
Limitation of Use 
Eculizumab is not indicated for the treatment of patients with Shiga 
toxin E. coli related hemolytic uremic syndrome. 
 
PNH 
Patients with transfusion dependent anemia, disabling symptoms (for 
example, fatigue, thromboses, frequent paroxysms of pain, end-organ 
damage) or a history of venous thrombosis may require treatment with 
eculizumab. Asymptomatic patients, especially those with a PNH 
clone of less than 10 percent, or those with only mild symptoms may 
not require treatment. 

 
 
Authorization An approved Treatment Authorization Request (TAR) is required for 

reimbursement. 
 
 
Dosage When treating patients for either PNH or aHUS, eculizumab  

should be administered at the recommended dosage regimen time 
points, or within two days of these time points. 

 

PNH 
The recommended dose is:  

 600 mg weekly for the first four weeks, followed by  

 900 mg for the fifth dose one week later,  and then  

 900 mg every two weeks thereafter 

 

CAUTION: Read the ICD-9 Policy Holding Library page 
about policy in this document. 

http://files.medi-cal.ca.gov/pubsdoco/hipaa/hipaa_icd9_policy_holding_library.asp
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aHUS 
The recommended dose in patients 18 years of age or older is:  

 900 mg weekly for the first four weeks, followed by  

 1200 mg for the fifth dose one week later, and then  

 1200 mg every two weeks thereafter  

For patients less than 18 years of age, please review the appropriate 
literature for the recommended dosing schedule. 

 
 
Recommended Codes ICD-9-CM codes:  

283.11  This code to be used for aHUS  

283.2  Paroxysmal nocturnal hemoglobinuria  
 
 
Billing HCPCS code J1300 (injection, eculizumab, 10 mg) 
 
 
 
Epirubicin Epirubicin is an anthracycline cytotoxic agent.  Although it is known 

that anthracyclines can interfere with a number of biochemical and 
biological functions within eukaryotic cells, the precise mechanisms of 
epirubicin’s cytotoxic and/or antiproliferative properties have not been 
completely elucidated. 

 
 
Indications For the treatment of: 

 Breast cancer 

 Gastric cancer 

 Soft tissue sarcomas 

 Non-Hodgkin lymphoma 
 
 
Required Codes Providers must bill for epirubicin in conjunction with the following  

ICD-9-CM codes: 

ICD-9-CM Code Description 

151.0 – 151.9 Malignant neoplasm of stomach 

171.0 – 171.9 Malignant neoplasm of connective and other soft 
tissue 

174.0 – 175.9 Malignant neoplasm of the breast 

200.60 – 200.88 Anaplastic large cell lymphoma; large cell 
lymphoma and other named variants 

202.70 – 202.88 Peripheral T-cell lymphoma and other lymphomas 
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Documentation Requirements Providers must document in the Remarks field (Box 80)/Additional 
Claim Information field (Box 19) of the claim, or on an attachment, that  

 the body surface area is in excess of 2.5 m
2
 to justify reimbursement 

of more than 275 mg.  Claims for more than 275 mg without proper  
 documentation will be denied. 
 
 
Billing HCPCS code J9178 (injection, epirubicin HCl, 2 mg) 
 
 
Dosage The maximum dosage is 275 mg per day. 
 
 
 
Eribulin Mesylate  Eribulin mesylate is a synthetic analog of halichondrin B, a product 
 isolated from the marine sponge Halichondria okadai.  It is a  

non-taxane inhibitor of the growth phase of microtubules without 
affecting the shortening phase and sequesters tubulin into 
nonproductive aggregates.  Eribulin exerts its effects via a  
tubulin-based antimitotic mechanism leading to G2/M cell-cycle block, 
disruption of mitotic spindles and ultimately, apoptotic cell death after 
prolonged mitotic blockage. 

 
 
Indications For the treatment of patients with metastatic breast cancer who have 

previously received at least two chemotherapeutic regimens for the 
treatment of metastatic disease.  Prior therapy should have included 
an anthracycline and a taxane in either the adjuvant or metastatic 
setting. 

 
 
Required Codes ICD-9-CM codes 174.0 – 175.9 
 
 
Dosage The recommended dose is 1.4 mg/m

2 
administered intravenously over 

two to five minutes on days one and eight of a 21-day cycle.  A dose 
in excess of 3 mg is reimbursable with documentation of body surface 
area larger than 2 m

2
. 

 
 
Billing HCPCS code J9179 (injection, eribulin mesylate, 0.1 mg) 
 
 
 
Fludarabine Fludarabine phosphate is the fluorinated nucleotide analog of the 

antiviral agent vidabarine.  After metabolization it appears to act by 
inhibiting DNA polymerase alpha, ribonucleodtide reductase and DNA 
primase, thus inhibiting DNA synthesis.  The mechanism of action is 
not completely characterized and may be multi-faceted. 
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Indications Fludarabine may be used in the treatment of any of the following: 
 

 Chronic lymphocytic leukemia 

 Waldenstrom’s macroglobulinemia 

 Non-Hodgkin lymphoma 

 Acute myeloid leukemia 

 
 
Dosage The usual dose is 25 mg/m

2 
daily for five consecutive days with each 

five-day course of treatment commencing every 28 days. 
 
 
Required Codes Providers billing for fludarabine must enter one of the following  

ICD-9-CM diagnosis codes in the Remarks field (Box 80)/Reserved for 
Local Use field (Box 19) of the claim or on an attachment: 

 
200.10 – 200.18 202.00 – 202.08 204.12 
200.30 – 200.48 202.80 – 202.88 205.02 
200.80 – 200.88 204.10 273.3 

 
 
Billing HCPCS code J9185 (injection, fludarabine phosphate, 50 mg). 
 
 
 
Fulvestrant Fulvestrant is an estrogen receptor antagonist that binds to the 

estrogen receptor in a competitive manner with affinity comparable to 
that of estradiol and downregulates the estrogen receptor protein in 
human breast cancer cells. 

 
 
Indications Fulvestrant is indicated for the treatment of hormone receptor-positive, 

metastatic breast cancer in postmenopausal women with disease 
progression following anti-estrogen therapy. 

 
 
Dosage The recommended dose is 250 mg, administered intramuscularly into 

each buttock (for a total dose of 500 mg), on days 1, 15, 29 and once 
monthly thereafter. 

 
 For patients with moderate hepatic impairment, the total dose is 

reduced to 250 mg, administered into one buttock, on days 1, 15, 29 
and once monthly thereafter. 

 
 
Required Codes ICD-9-CM codes 174.0 – 174.9 
 
 
Billing HCPCS code J9395 (injection, fulvestrant, 25 mg) 
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Gemcitabine Gemcitabine is a nucleoside metabolic inhibitor that exhibits anti-
tumor activity.  It kills cells undergoing DNA synthesis and blocks the  

 progression of cells through the G1/S-phase boundary. 
 
 
Indications For the treatment of: 

 Gallbladder and extrahepatic bile ducts 

 Pancreas 

 Bronchus and lung 

 Breast 

 Ovary and other uterine adnexa 

 Bladder  

 Lymphatic and hematopoietic tissue 
 
 
Dosage The dose varies according to the disease being treated.  Please see 

the appropriate medical literature for specifics. 
 
 
Billing HCPCS code J9201 (injection, gemcitabine HCl, 200 mg) 
 
 Gemcitabine is reimbursable when billed in conjunction with CPT-4 
  code 96413 (chemotherapy administration, intravenous infusion 

technique; up to one hour, single or initial substance/drug). 
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Ibritumomab Tiuxetan For HCPCS codes A9542 and A9453, refer to the Radiology:   
 Oncology section in this manual for information about diagnostic and 

treatment applications of this radiopharmaceutical injection. 
 
 
 
Ifosfamide Ifosfamide is chemically related to the nitrogen mustards and a 

synthetic analog of cyclophosphamide. 
 
 
Indications For the treatment of: 

 Cervical cancer 

 Hodgkin lymphoma 

 Non-Hodgkin lymphoma 

 Non-small cell lung cancer 

 Osteogenic sarcoma 

 Ovarian cancer 

 Small cell lung cancer 

 Soft tissue sarcoma 

 Testicular cancer 

 Uterine cancer 
 
 
Dosage Recommended dosages cannot be provided because they vary widely  
 depending on the malignancy being treated.  The maximum dose is  
 15 grams.  Increased dose is allowed for more than 15 grams if there  
 is documentation that the patient body surface area is more than 2.0 

meters
2
. 

 
 
Billing HCPCS code J9208 (injection, ifosfamide, 1 gm) 
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Ipilimumab Ipilimumab is a recombinant, human monoclonal antibody that binds to 
the cytotoxic T-lymphocyte-associated antigen 4 (CTLA-4).  CTLA-4 is a 
negative regulator of T-cell activation.  Ipilimumab binds to CTLA-4 and 
blocks the interaction of CTLA-4 with its ligands, CD80/CD86.  Blockade 
of CTLA-4 has been shown to augment T-cell activation and proliferation. 
The mechanism of action of ipilimumab’s effect in patients with 
melanoma is indirect, possibly through T-cell mediated anti-tumor 
immune responses. 

 
 
Indications For the treatment of unresectable or metastatic melanoma. 
 
 
Required Codes Ipilimumab is reimbursable only when billed in conjunction with  

ICD-9-CM diagnosis codes 172.0 – 172.9. 
 
 

Dosage The recommended dose of ipilimumab is 3 mg/kg administered 
intravenously over 90 minutes every three weeks for a total of four 
doses. 
The maximum dose is 400 mg.  Authorization is required for larger a 
dose.  
 

 Frequency is limited to once every three weeks and is restricted to 
recipients 18 years of age and older. 

 
 
Billing HCPCS code J9228 (injection, Ipilimumab, 1 mg) 
 
 
 
Irinotecan Irinotecan is used in the treatment of patients with metastatic cancer 

of the colon or rectum, small cell lung cancer or cervical cancer. 
 
 
Required Codes Providers may be reimbursed for irinotecan when billed in conjunction 

with one of the following ICD-9-CM diagnosis codes: 
 

153.0 – 154.1 

162.2 – 162.9 

180.0 – 180.9 

 
 
Billing HCPCS code J9206 (injection, irinotecan, 20 mg) 
 

CPT-4 codes 96413 and 96415 may be billed in conjunction with 
irinotecan and are separately reimbursable. 

 
For additional information about billing CPT-4 codes 96413 and 
96415, refer to “Intravenous Infusion” in the Chemotherapy:  An 
Overview section in this manual. 
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Ixabepilone Ixabepilone is covered for patients with malignant neoplasm of the 
breast; providers must document in the Remarks field  
(Box 80)/Reserved for Local Use field (Box 19) of the claim that one of 
the following conditions was met: 

 In combination with capecitabine for the treatment of metastatic 
or locally advanced breast cancer after failure of an 
anthracycline and a taxane; or 

 As monotherapy for the treatment of metastatic or locally 
advanced breast cancer after failure of an anthracycline, taxane 
and capecitabine 

 
 
Dosage The maximum daily dosage is 90 mg unless documentation provided  

notes that the body surface area is greater than 2.25 m
2
.  Claims 

billed for quantities exceeding the daily limitation require appropriate 
documentation for payment. 

 
 
Required Codes Claims must include an ICD-9-CM diagnosis code in the range of 
 174.0 – 175.9. 
 
 
Billing HCPCS code J9207 (injection, ixabepilone, 1 mg) 
 
 
 
Leucovorin Calcium Leucovorin is one of several active, chemically reduced derivatives of 

folic acid.  Leucovorin is a mixture of the diastereoisomers of the  
5-formyl derivative of tetrahydrofolicacid.  The biologically active 
compound of the mixture is the (-)-l-isomer, known as Citrovorum 
factor, or (-)-folinic acid. 

 
Administration of leucovorin can counteract the therapeutic and toxic 
effects of folic acid antagonists such as methotrexate, which act by 
inhibiting dihydrofolate reductase. 
 
In contrast, leucovorin can enhance the therapeutic and toxic effects 
of fluoropyrimidines used in cancer therapy, such as 5-fluorouracil. 
Concurrent administration of leucovorin does not appear to alter the 
plasma pharmacokinetics of 5-fluorouracil.  5-fluorouracil is 
metabolized to fluorodeoxyuridylic acid, which binds to and inhibits the 
enzyme thymidylate synthase (an enzyme important in DNA repair 
and replication). 
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Indications Leucovorin is indicated for: 
 

 Leucovorin calcium rescue is indicated after high dose 
methotrexate therapy in osteosarcoma. 

 Leucovorin calcium is indicated in the treatment of 
megaloblastic anemias due to folic acid deficiency when oral 
therapy is not feasible.    

 Leucovorin calcium is indicated for use in combination with 5-
fluorouracil to prolong survival in the palliative treatment of 
patients with advanced colorectal cancer.  

 
 
Required Codes One of the following ICD-9-CM codes is required for reimbursement: 

 
153.0 – 154.1 

170.0 – 170.9 

281.0 – 281.3 

281.9 
 
 
Dosage The recommended dosage varies according to the clinical condition 

being treated.  See the appropriate literature for dosing schedules. 
 
The maximum allowable dose is 400 mg daily.  A dose greater than 
400 mg will be allowed if documentation shows that the body surface 
area is greater than 2 m

2
. 

 
 
Billing HCPCS code J0640 (Injection, leucovorin calcium, up to 50 mg) 
 
 
 
Leuprolide Acetate  Leuprolide acetate (depot suspension) is reimbursable when billed in 
Depot Suspension  conjunction with the appropriate ICD-9-CM diagnosis code.  

Leuprolide acetate is used to suppress sex hormone production for a 
variety of conditions in children and adults. 

 
 
Dosage The various dosing schedules are based upon the disease being 

treated.  The usual dose is between 3.75 and 45 mg and is 
administered as frequently as monthly and as infrequently as every six 
months depending on which drug formulation is administered. 

 
 
Required Codes Leuprolide acetate is reimbursable when billed with any of the 

following ICD-9-CM diagnosis codes:  174.0 – 175.9 and 185. 
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Billing The following HCPCS codes should be billed in conjunction with the 
appropriate ICD-9-CM diagnosis code. 

 
 J1950 Injection, leuprolide acetate (for depot 

suspension), per 3.75 mg 

 J9217 Leuprolide acetate (for depot suspension), per 
7.5 mg (Lupron

 
or Eligard may be used for the 

7.5 mg dose) 
 
 
 
Leuprolide Acetate  Leuprolide acetate implant is reimbursable when used in the treatment  
Implant of malignant neoplasm of the prostate (ICD-9-CM diagnosis code 185) 

for male recipients 21 years of age or older.  The implant is placed 
under the skin of the recipient’s upper inner arm and must be removed 
and replaced with a new implant every 12 months. 

 
Billing HCPCS code J9219 (leuprolide acetate implant, 65 mg) 
 
 Reimbursement for code J9219 is limited to once in 12 months. 
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Levoleucovorin Levoleucovorin is the levo isomeric form of racemic d,l-leucovorin, 
present as the calcium salt. 

 
Levoleucovorin effects during high-dose methotrexate therapy 

Levoleucovorin is the pharmacologically active isomer of 5-formyl 
tetrahydrofolic acid.  Levoleucovorin does not require reduction by the 
enzyme dihydrofolate reductase in order to participate in reactions 
utilizing folates as a source of “onecarbon” moieties.  Administration of 
levoleucovorin can counteract the therapeutic and toxic effects of folic 
acid antagonists such as methotrexate, which act by inhibiting 
dihydrofolate reductase. 
 
Levoleucovorin effects in combination with 5-fluorouracil 

Levoleucovorin can enhance the therapeutic and toxic effects of 
fluoropyrimidines used in cancer therapy such as 5-fluorouracil.   
5-fluorouracil is metabolized to 5-fluoro-2'-deoxyuridine-5'-
monophosphate (FdUMP), which binds to and inhibits thymidylate 
synthase (an enzyme important in DNA repair and replication).  
Levoleucovorin is readily converted to another reduced folate,  
5,10-methylenetetrahydrofolate, which acts to stabilize the binding of 
FdUMP to thymidylate synthase and thereby enhances the inhibition 
of this enzyme. 
 
 

Indications Levoleucovorin is indicated for: 

 

 Rescue after high-dose methotrexate therapy in osteosarcoma. 

 Use in combination chemotherapy with 5-fluorouracil in the 
palliative treatment of patients with advanced metastatic 
colorectal cancer. 

 
 
Required codes One of the following ICD-9-CM codes is required for reimbursement:  

153.0 – 154.1 

170.0 – 170.9 
 
 
Dosage The recommended dosage varies according to the clinical condition 

being treated.  See the appropriate literature for dosing schedules. 
 
The maximum allowable dose is 400 mg daily.  A dose greater than 
400 mg will be allowed if documentation shows that the beneficiary  
has a body surface area greater than 2 m² or with an approved TAR. 

 
 
Billing HCPCS code J0641 (injection, levoleucovorin calcium, 0.5 mg) 
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Medroxyprogesterone Medroxyprogesterone acetate is indicated for adjunctive therapy 
 and palliative treatment of inoperable, recurrent and metastatic 
 endometrial carcinoma. 
 
 
Dosage If improvement is noted and the disease appears to be stabilized, it  
 may be possible to maintain improvement with as little as 400 mg per 

month. 
 
 
Authorization For doses greater than 1,000 mg per day, an approved Treatment 

Authorization Request (TAR) is required for reimbursement.  
 
 
Billing HCPCS code J1050 (injection, medroxyprogesterone acetate, 1 mg) 
 
 
 
Methotrexate Injectable methotrexate is reimbursable when used in the treatment of 

both malignant and non-malignant diseases. 
 
 
Dosage Due to the wide variety of diseases and dosages in which  
 methotrexate is used, a usual, recommended or maximum dose 

cannot be stated. 
 
 
Billing HCPCS code J9260 (methotrexate sodium, 50 mg)  

One (1) unit = 50 mg 
 

Note: If less than 50 mg is administered, one unit may be submitted 
on the claim form. 
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Mitomycin The minimum age for treatment is 18 years of age and older with a 
maximum dosage of 55 mg.  However, a dose in excess of 55 mg is 
allowed with documentation that the patient’s body surface area is 
greater than 2.75 m

2
. 

 
 
 
Mitoxantrone Injectable mitoxantrone is a synthetic antineoplastic anthracenedione 

that intercalates into deoxyribonucleic acid causing crosslinks and 
strand breaks.  It also interferes with ribonucleic acid (RNA) and is a 

potent inhibitor of topoisomerase II, an enzyme responsible for 

uncoiling and repairing damaged DNA.  It has a cytocidal effect on 
both proliferating and non-proliferating cultured human cells, 
suggesting lack of cell cycle phase specificity. 

 
 Refer to “mitoxantrone” in the Injections:  Drugs I-M Policy section of 

this manual for the use of mitoxantrone in non-malignant conditions. 
 
 
Indications For the treatment of: 

 Acute myeloid leukemia 

 Hodgkin lymphoma 

 Non-Hodgkin lymphoma 

 Prostate cancer 
 
 
Dosage The recommended dose varies depending on the disease being 

treated. 
 
 The maximum dosage is 38 mg per day. 
 
 
Billing HCPCS code J9293 (injection, mitoxantrone HCl, per 5 mg) 
 
 Mitoxantrone may be billed in conjunction with CPT-4 code 96413 
 (chemotherapy administration, intravenous infusion technique; up to 

one hour, single or initial substance/drug). 
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Nelarabine Nelarabine is reimbursable for treatment of recipients with 
lymphosarcoma or acute lymphoid leukemia. 

 
 
Dosage The maximum daily dosage on days one, three and five is 4,050 mg 

unless documented body surface area (BSA) is greater than 2.7 m
2
.  

Treatment may be repeated in 21 days. 
 
 
Required Codes Nelarabine is reimbursable only when billed in conjunction with  

ICD-9-CM diagnosis codes 200.10 – 200.18 or 204.00 – 204.02. 
 
 
Billing HCPCS code J9261 (injection, nelarabine, 50 mg). 
 
 
 
Nivolumab  Nivolumab is a human immunoglobulin G4 (IgG4) monoclonal 

antibody that binds to the programmed death-1 (PD-1) receptor and 
blocks its interaction with its ligands PD-L1 and PD-L2, releasing PD-1 
pathway-mediated inhibition of the immune response, including the 
anti-tumor immune response.  In syngeneic mouse tumor models, 
blocking PD-1 activity resulted in decreased tumor growth.  

 
 
Indications  For the treatment of recipients 18 years of age and older:  

 with unresectable or metastatic melanoma and disease 
progression following ipilumumab and, if BRAF V600 mutation 
positive, a BRAF inhibitor 

 with metastatic squamous non-small cell lung cancer with 
progression on or after platinum-based chemotherapy 

 
 
Authorization  An approved Treatment Authorization Request (TAR) is required for 

reimbursement. 
 
 
Recommended Dose  The recommended dose of nivolumab is 3 mg/kg every two weeks 

until disease progression or unacceptable toxicity.  
 
 
Billing  HCPCS code J3590 (unclassified biologics) 

One (1) billed unit = the entire dose administered 
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Obinutuzumab Obinutuzumab is a monoclonal antibody that targets the CD20 antigen 
expressed on the surface of pre B- and mature B-lymphocytes.  Upon 
binding to CD20, obinutuzumab mediates B-cell lysis through:  

 Engagement of immune effector cells  

 Directly activating intracellular death signaling pathways, and/or  

 Activation of the complement cascade 

The immune effector cell mechanisms include antibody-dependent 
cellular cytotoxicity and antibody-dependent cellular phagocytosis. 

 
 
Indications In combination with chlorambucil for the treatment of adult patients 18 

years of age and older with previously untreated chronic lymphocytic 
leukemia. 

 
 
Dosage Recommended dose for six cycles (28 day cycles): 

 Day 1, cycle 1: 100 mg  

 Day 2, cycle 1: 900 mg 

 Days 8 and 15, cycle 1: 1,000 mg 

 Day 1, cycles 2 through 6: 1,000 mg 

 The maximum recommended dose is 1,000 mg per day. 
 
 
Authorization An approved Treatment Authorization Request (TAR) is required for 

reimbursement. 
 
 
Billing HCPCS code C9021 (injection, obinutuzumab, 10 mg). 
 
 



chemo drug e-o 

16 

 

2 – Chemotherapy:  Drugs E-O Policy 
  June 2015 

Ofatumumab Ofatumumab is an IgG1 human monoclonal antibody which binds 
specifically to both the small and large extracellular loops of the CD20 
molecule.  The CD20 molecule is expressed on normal B lymphocytes 
and on B-cells of chronic lymphocytic leukemia.  The binding of 
ofatumumab to the CD20 molecule results in B-cell lysis in vitro.  Data 
suggest that possible mechanisms of cell lysis include complement-
dependent cytotoxicity and antibody-dependent, cell-mediated 
cytoxicity. 

 
 
Indications For the treatment of patients with chronic lymphocytic leukemia 

refractory to fludarabine and alemtuzumab. 
 
 
Diagnosis Restrictions Restricted to ICD-9-CM diagnosis code 204.10 or 204.12. 
 
 
Dosage The recommended dose and schedule is 12 doses administered as  
 follows:  

 Dose 1: 300 mg initial dose, followed one week later by  

 Doses 2 through 8: 2,000 mg weekly for seven doses, followed 
four weeks later by  

 Doses 9 through 12: 2,000 mg every 4 weeks for four doses 

 The maximum daily dosage on days one, three and five is 4,050 mg 
unless documented body surface area (BSA) is greater than 2.7 m

2
.  

Treatment may be repeated in 21 days. 
 
 
Billing HCPCS Code J9302 (injection, ofatumumab, 10 mg) 
 One billing unit = 10 mg 
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Oxaliplatin Oxaliplatin is a platinum-based antineoplastic agent. 
 
 
Indications Oxaliplatin is indicated in the treatment of advanced colorectal cancer, 

stage III colon cancer (adjuvant) and gastric cancer. 

 
 
Dosage Advanced colorectal cancer:  85 mg/m

2
 every two weeks until disease 

progression or unacceptable toxicity 

 Stage III colon cancer (adjuvant):  85 mg/m
2
 every two weeks for a 

total of six months (12 cycles) 

 Gastric cancer: 100 mg/m
2
 every two weeks 

 
 
Required Codes Oxaliplatin is reimbursable only when billed in conjunction with one of 

the following ICD-9-CM diagnosis codes: 151.0 – 151.9 and 
153.0 – 154.1. 

 
 
Billing HCPCS code J9263 (injection, oxaliplatin, 0.5 mg) 
 
 
 

 


